Twin Ponds End Table Assembly Instructions

The tem can be found on
wiww. CedarwoodFumiture.com

Call 87 7-595-8537 to order
Tools needed for assembly:

Drill.
Pliers and 1/4" socket set.
Hammer

Step 1 Bolt the 4 legs to the top with (4) 3" bolts.
Use a washer under the head, and the nut both. Finger tighten for now.

Step 2 Bolt the (2) #1 braces to the inside of the legs with the rest of the bolts, nuts & washers.
Tighten all 8 bolts firmly.

Step 3 Hold the #2 brace in place between the (2) #1 braces and tap the (4) screws through the holes
provided, with a hammer, then turn them the rest of the way in with a Phillips screwdriver.

ﬁ ?@ 7.. \ O\ ﬁ
/3 Sci:ews\

e/ : \© [ ]
4 A
#1 Brace #2 Brace /
Legs - Legs—>1] “ #1Brace @ Ll~——Legs
Side View Front View

Note: Due to product variations, the parts list may be different than what you actually receive with your product.

Parts List For End Table Hardware

1 — Table Top 8 — 3" Bolts
4 - Legs 16 — Washers
2 — #1 Braces 8 — 1/4" Nuts

1 — #2 Brace

4 — 3" Screws


Vanessa
Stamp


s Orch Glider Ass

Step 1: Lay out all the parts and identify eac

Step 2: Fasten the seat and back assemblie
tighten with 7/16" socket using 1/4" washer:

Step 3: Fasten the Arm &Leg Assemblies tc
on each end of the bolts. Put one 7 x 1" was
... then through seat. Add the other 74 x 1" wz
arms to the back with the two 3" carriage (sn
the nut only.

Step 4: (Step 4 is used for tall back gliders o
1-1/2" screws and each 5" board to the top a
just like the other slats) - this is done to avol

Step 5: (For all gliders except the tall back ¢
legs, and up against the bottom of the seat, \
over the legs.


Vanessa
Stamp


Porch Glider Ass

5 and 6’ Glider Parts ai

1-Seat Assembly

1- Back Assembly

2- Arm and Leg Assemblies
1- Cross Member

2- Feet

2- 5" Boards

4- 1/4 x 5 1/2" hexhead bolts for s
4- 1/4 x 3" hexhead bolts for arm &
2- 1/4 x 3" carriage bolts for arms
8- 1/4" washers for seat and back
10- 1/4 x 1" fender washers for arr
10- 1/4" hex nuts for all 1/4" bolts
16- 1 3/4" screws for 5" boards

4- 2 1/2" screws for top of cross m
4- 3" screws for end of cross mem
4- 5/16 x 1 1/4" fender washers fol
4- 5/16 hex nuts for glider hanger |




Porch Glider Ass

Tools Neede

Pliers and ratch

Hammer f
1/2" socke

Back—
Assembly

Bolt Hole-
for Arms

for Attaching
Seat to Back

:"' \H\ ?

: "
— Bolt Holes for Legs Bottom

= Back Assembl



Porch Glider Ass

2’ Glider Parts and Harc

1-Seat Assembly

1- Back Assembly

2- Arm and Leg Assemblies
1- Cross Member

2- Feet

2- 5" Boards

2-1/4 x 5 1/2" hexhead bolts for se
4- 1/4 x 3" hexhead bolts for arm a
2- 1/4 x 3" carriage bolts for arms
4- 1/4" washers for seat and back |
10- 1/4 x 1" fender washers for arn
8- 1/4" hex nuts for all 1/4" bolts

8- 1 3/4" screws for 5" boards

4- 2 1/2" screws for top of cross me
4- 3" screws for end of cross memt

F | e B W o VR TR T B R G L R i LIl e T R PO N IR T RPN LY et et e - L EuRy




	cedar-countryside-rocking-glider-and-table-set
	d

